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Signs and symptoms of suspected UTI (at least one): 
Dysuria, frequency, urgency, suprapubic pain, and/or 
hematuria (usually in the absence of vaginal symptoms) 
Delirium (in the absence of alternate explanation) 

 

Uncomplicated1 

 

Empiric Oral options (choose one of the following) 

1) MacroBID 100mg BID2 (females) 

2) TMP/SMX 1 DS BID3 
3) Cephalexin 500 mg QID or amoxicillin-clavulanate 875/125 mg BID 
4) Fosfomycin 3 g x 1 dose  
5) Ciprofloxacin 500mg BID (if contraindication for options 1-4) 

ASYMPTOMATIC BACTERIURIA 
(no S&S of urinary infection + positive culture)  

** TREATMENT NOT INDICATED ** 
(unless pregnant or patient undergoing urologic 

procedure when bleeding anticipated, e.g. TURP) 

Empiric Oral options (choose one of the following) 
1) TMP/SMX 1 DS BID3  

2) Cephalexin 500 mg QID or Amoxicillin-clavulanate 875/125 mg BID 
3) Ciprofloxacin 500mg BID (if contraindication for options 1 and 2) 
4) Fosfomycin 3 g po q72h x 3 doses (limited data for complicated UTI)  

 

Streamline as per C&S results 
Duration: 7 days 
Structural abnormalities OR catheterized, 7-14days 

Additional signs & symptoms (at least one) 
Fever (≥38.5°C) 
Flank pain 
Abdominal or pelvic pain 
Nausea/vomiting 
Costovertebral tenderness 

Streamline as per C&S results 
Step down to PO therapy when appropriate 
Duration: 10-14days with a beta-lactam agent, or if patients have underlying urologic abnormalities, stents 

(7 days if fluoroquinolone used for susceptible pathogens) 

1) Collect midstream urine for C&S 
2) Catheter? Replace and collect urine from clean catheter. Consider catheter 
removal altogether if clinically feasible. 
3) If delirium is the only symptom: send urinalysis. If pyuria absent, UTI unlikely.  

Consider 2 sets of blood cultures if patient is being admitted 

Cystitis 

Empiric IV options (choose one of the 
following) 
1) Ceftriaxone 1gm q24h  
2) Tobramycin 5-7mg/kg q24h (based 
on Ideal Body weight)  
 
Oral options  
1) TMP/SMX 1 DS bid3   
2) Ciprofloxacin 500mg BID  
3) 4Cephalexin 500 mg QID or 
Amoxicillin-clavulanate 875/125 mg 
BID 
 

 
 

Pyelonephritis 

Complicated1 

First line target therapy for documented sensitive organisms: 

- Use nitrofurantoin whenever possible (consider alternatives in males) 

-TMP/SMX if nitrofurantoin resistant or complicated UTI  

- Use ciprofloxacin only if no alternative agent available. Note: >20% of urinary pathogens resistant to fluoroquinolones! 

LTC patients have >40% ciprofloxacin and ~30% septra resistant E.coli isolates 

 

YES 

Streamline as per C&S results 
Duration:  MacroBID: females 5 days 

TMP/SMX3: females 3 days, males 7 days                
Ciprofloxacin: females 3 days, males 7 days   
Cephalexin or amoxicillin-clavulanate females 
5-7 days, males 7days 

1Definiton for ‘complicated’ cystitis varies.  Factors to consider include: age over 55yrs, males, symptoms beyond 7 days, 

diabetes mellitus, structural abnormalities of urinary tract (stricture, renal calculi, abscess), spinal cord injury, recurrent UTI 

2 MacroBID (nitrofurantoin) is contraindicated in anuria, oliguria or significant renal impairment (CrCl less than 60mL/min or 

clinically significant elevated serum creatinine); consider alternatives if pregnant >35 weeks 

3 Consider alternatives in first trimester and >34 weeks 

4 Oral beta lactams have higher relapse rates and inferior efficacy compared to fluoroquinolones/TMP-SMX*** All 

antibiotics listed other than ceftriaxone need to be dosed according to renal function *** 

 

No Risk factors for resistance (Young, 

community dwelling patient, little 

antibiotic exposure) 

Empiric IV options (choose one of the 
following) 
1) Ceftriaxone 1gm q24h  
2) Tobramycin 5-7mg/kg q24h (based on 
Ideal Body weight)  
 
Oral options (Empiric use is discouraged 
due to high resistance rates) 
1) TMP/SMX 1 DS bid3   
2) Ciprofloxacin 500mg BID  
 

 
 

Risk factors for resistance (previous 

hospitalization, LTC/nursing home, 

antibiotic exposure within last 90 days) 

P&T and MAC approved version May 2020 


